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. Comparison with other product—Cont.

UV/BT51-00UV-100N SR/3-1953 UR/1307
Bl N = 102° C, A% 46° C, mIBRE 33° C, Al

E A FRE —-65° C to 200° C -100° C to 200° C -40° C to 80° C
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Comparison with Solvent-Based Product.
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State Grid Corporation of China
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Certification
for Safe Transport of Chemical Goods
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Sample Name: UV CONFURBIAL CONTING

‘Shanghal Research Institute of Chemical Industry Testing Co., Ltd

Non Dangerous

CERTIFICATE OF COMPLIANCE

Certificate Number ~ 20190601-E507783
Report Reference  E507783-20100913
IssueDate  2019-JUNE-1

Issuedto:  ZYELECTRONICS LLC
13013 NE 87th St
Kirkland WA 98033

‘This certificate confirms that  COMPONENT - COATINGS FOR USE ON RECOGNIZED
representative samples of  PRINTED WIRING BOARDS
Cured Liquid
BTS1

Have been investigated by UL in accordance with the
‘component requirements in the Standard(s) indicated on
this Certificate. UL Recognized components are incomplete
in certain constructional features or restricted in
performance capabiliies and are intended for installation in
complete equipment submitted for investigation to UL LLC.

Standard(s) for Safety:  Standard for Polymeric Materials — Industrial Laminates,
Filament Wound Tubing, Vulcanized Fibre, and Materials.
Used in Printed Wiring Boards, UL 746E.
See the UL O Directory at
Ditps:/fiq ulprospector.com for additional information.

s
the UL Follow-Up Services Procedure provides authorzation t apply he UL Mark

being UL Certified

and covered under UL's Follow-Up Services.
Look for the UL Recognized Component Mark on the product
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UL Certificate

SGS

TEST REPORT

No. : TUIN1303002621MR

Date: Mar 12,2018

Page: 10f 4
CUSTOMERNAME:  BESTTEC CHEMICAL LTD
ADDRESS: 1521 CONCORD PIKE #503 WILMINGTON, DE 19803
Sampe Name BT LV CONFORMAL COATING
Mogel No. : BTS00V

e clont SGS, nowaver,
Y the accuracy., a0equaCy tne sampi

Information provided by ciert.
SGS Ret. No. TPIs 001527
Date of Recelpt Mar 05, 2019
Testing Stant Date Mar 08, 2018
Testing End Date Mar 12, 2018
Test resuts) For urther etals, plaasa rafer t0 te folowig page(s)

oo
e sampe(s) tesied)

Sgned for
SGS-CSTC Standards Technicat
Sarvices(Tianiin) Co. Lid
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TEST REPORT
: TUIN1803002580PS-01
Date: Mar 28,2019
Page: 20f 4
‘Summary of Resulls:
[ ] Test tem [ Testvaos Fesut | Conausen |
ASTI GaT-022013) NoviDE
1 S0, Gas Corrosion '
Meihod A comosion
Noe: Pass : Moe the requiements;

Fal 1 Doas not meat the mquIBMEnts:
#:Not Apply 1o e juagmert.

Onginal sampe Pnoto:

ETe e s

Sulfur
Resistance Test

SGS

Test Report

Asms.022822.02 Daem: 17 un 2079

Chant Nama:  BESTTEC CREMICAL LTD.
Chant Addrazz: 1521 CONGORD PIKE #503 WILMINGTON DE 13833

UV CONFORMAL COATING
i
i

:
Sample medel . BTE100UV

Aove informsion and samplels] wasiweere submisid snd cerfed bf e cient, SGS qusted the infermasion with
1. andlor

533 Refrence No. - To13.003898

Date of Sample Receives - 7 waf 2013

Tesing Bercd 7 af 2015.. 17 um 2018

TenRequesied: Seiecied tesis) s requesied bf chem.

p— Please refer o next pageis)

TestResuk(s) : Please refer 1o next pageis).

Chineze shal prevad n iz repart.

Unlesz atrervize siaied the results shown p—y
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approval o the SGS.

M oo B S i J8211 010N 03

s
SO L WAREORIGE  NREON LM S0

reatpion
Mmool b 538 e (868 540

Resistance Test

SG

Test Report Na. TENEC 1500888701 Do 30 Aor2013  Fagezefs

TestRezuts:

Tzt Part Deceriptr

SpedmenNo.  SGSSamplelD  Descripon
N TSN1S00BSET.001  coloriess vansparent liquid

Remares
(1)1 mgig = 0.0001%
(2) MDL = zthed Detection Limit
(3) ND = Not Distecied { < MOL )
(£)°" = Net Reguisted

in Direcsyz 207 VEEEY

Testmatnod - Wah refesence to IEC B2321-5:2013, IEC 82321.4:2013+AWD1.2017, IEC 62321.7-22017. IEC
62821.5:2015 and 1EC 62821.82017, ansife=d bf IGP-OES, UV.Vis ond GOMS
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ROSH Certificate

SGS

TEST REPORT
No. © TUIN1S0400S320MR
Dats: May 15. 2019
Page 301 5

Test itam: Nautral S3tt Spray Test
‘Sample Deseription: See photo
Tast MEmOt: ASTM B117-16 & ASTM DES1-832011) & IS0 4626-52016
Teet Conaivan

Concentration of solution eollectet: (5:1)% NaCmim)

Chamber temperature: (35:2C

Volume of &3t soluion colected: (1,02 Tjni{B0cm= b}

pH of collected solufon a1 (2353)C: 65-7.2

Exposure penoc: 168

Test Resu:
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Salt Spray Test







